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1. This parts list covers parts for SD1124DK

Mode SD1124DK
Application| 000101~

2. Please place your order in the following manner

Key No. Parts No. Parts Name. Quantity
SD1124DK 1-1 007386A SHOOTER  COMP 1

3. Use”FUJI| GENUINE PARTS” exclusively for servicing
Other products, although they may appear similar, may result in performance
and/or shorter service life

4. This parts list or price of the parts is subject to change without prior notification
due to higher cost in materials, processing, and to design changes.

5. As a rule, the parts you order can not be returned unless wrong parts are sent due
to our mistakes

6. We have a hard time handling order for parts during busy season
Please allow us enough time to handle your orders during these season

7. We stock spare and repair parts for 9 years after manufacturing of the model ends
However, please inquire at us for delivery time and prices even after that.
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Key No Item No Item name . Application Standard Remarks
/P
1 |007386A SHOOTER COMP 1
2 (8608-06-31-0 AMyFhn - 1
3 [VK710-0106-012 309K bh TT/M6X12 2 Mex12 71
4 [8664-06-05-00C-000a0 & 92yhn' -COMP  SET 1 21-4,21-68¢
5 0001403-00000 INSULATOR, 1/380X10 2
6 [0001404-00000 INSULATOR, 1/170X10 1
7 (0073870 DEFLECTOR COMP B 1
8 (0081600 ROD/6/168 2
9 [V33020-00060 7 yvatybh v /M6 2 EUEE
10 [V11116-08020 k733%5" /MBX20 2 M8x20
11 (0094060 h3- 2
12 (0094050 Vory7-4 2
13 [V39026-00080 739%" +yb/M8 2 M8
14 (0081590 DEFLECTOR COMP A 1
15 [V33020-00080 7 yyatybh v )/M8 2 FEUES
16 [V53116-00080 X ARFYI L U/M8 2 M8
17 (0071220 TURN PLATE COMP 1
18 [V7700A-00060 97 YAZ97" W/AK 4 M6 1 M6, P=1.0
19 [V051225-10030 THTUFE" ¥/10X30 2
21 |V41316-00100 £74" 4" 4/M10 2 M10
22 |V53116-00100 Xh AAFy7TE /3810 2 FUEI0
23 0081380 STOPPER COMP/A 1
24 |V 110-0108-030 739Y° K bh TT/M8X30 6 M8X30 7T
25 1V35026-00080 20 4RY-Aysty b/M8 6 Mg
26 |008139A STOPPER COMP/B 1
27 |VK710-0108-020 359K bh TT/M8X20 8 M8 X 20 7T
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Item No |tem name y ;i Application Standard Remarks
007162B VANE COMP/IMPELLER 1
V96015-02820 DUK 34A"7Y»%" (MB2820DU) | 2
V20126-10035 " 4nyhhi” bh/M10X35 1 M10X35
V40126-00100 S, W 1 M10
V30026-00100 ayAsFy b/M10 1 M10
FSR1100DTA-5-5-0 h7- 1
007375D COLLECTOR COMP/L1100 1
007376D COLLECTOR COMP/R1100 1
FSR1100-5-9-00 =Y 97 v 4
V7600A-00018 9" Y-2=y7" W/Ah" 5 PT1/8 4 PT1/8751%°
008187A FLANGE COMP/COLLECTOR 2
V20136-08020 ap” sayhhE Wk TT/M8X20 4 M8X20 7T
V20126-10035 I 4nyhhi” bh/M10X35 2 M10X35
V30026-00100 nyhytyb/M10 2 M10
V40126-00100 SW/M10 2 M10
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1 [0075750 CASE/AUGER MISSION 1 + ¥H19040. 573

2 |FSR1100-5-1-00 1=h"h-27% 1

3 |V26036-06020 Ih° SRYRYE Wb Avh TT/M6EX20 6 M6X20 7T

5 [8664-05-12-0 =0 r=2447" 4 2

6 |V26036-08025 Ih° SRYRGE Wh Avh TT/MBX25 16 M8X25 7T

7 |V7441-305011 Hy-1/TC305011 2 41by-1T1C305011

8 0094340 PF3/87° 34 1

9 |0094350 NMatun® 9y 1

10 |VPT000-01400 SCREW, PLUG (1/4PT) 1

11 |FSR110-5-24 [l /NS 21T A TINE V) 1

12 |V60011-06205 R.B. B/6205 2 6205

13 |V7441-284508 HIy-1/TC28458 1 T41Y-1TC28458

14 |V70516-00520 Ch* 5049 7+/R-52 1 R-52

15 |V26036-08025 Ih° S0yRYK Wb Avh TT/MBX25 4 M8 X 25 TT

16 |FSR110-5-20 A AT BRTAMITY 2

17 |HM-1-16 CONICAL, SPRING WASHER (6204) 1 No. 6204

18 |FSRB110-5-25 AU - 1

19 |FSR1100-5-3-00 [y SZNENY 1) ] 1

20 [007308A SHAFT/COMP/M1S/COLLECTOR 1

21 |V20136-10030 " nyhhE vk 7T/M10X30 1 M10X30 7T

22 |V30126-00100 " 4nyhsyb/MI0 1 M10

23 |V70416-00220 Ch™ 447 &' 5/8-22 1 $-22

24 |FSR110-5-27 yanhng” v 1

25 |FSR110-5-28 LAY 1

26 |FSR1100-5-22-0 =0 -tz 1

27 |FSRB110-5-30 =1 Eztvy h%- 1

28 |FSR1100-5-20-0 =054 IR 1

29 |V60011-06204 R.B.B/6204 2 6204

30 |FSR1100-5-23-0 ot AV 50 1

31 |FSR1100-5-21-0 73-15 1

32 (0073910 SHAFT/COLLECTOR/1100 1

33 |V70416-00300 Ch 4b40 (V' h) 2 $-30

34 |V60011-06206 R.B.B 2 6206

35 |FSRB110-5-36 -1 90 9y h%- 3 10X8X40 3L
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36 |FSRB110-5-37 =090 9 hh5- 2
37 |FSR1100-5-5-00 =0 240 2
38 |V60115-06205 R.B. B/6205LLU 2 6205LLU
39 0111260 WVE=7 UM % 2
40 [VK710-0108-020 730y K hh TT/M8X20 2 M8X20 7T
42 [V70516-00520 Ch™ 447 (7) 2 R-52
43 [V24020-10035 IRINTHTE Wb 6 M10X35
44 [V-FW-1052732 79¥4-/10. 6X27X3. 2 6
45 [V36026-00100 I 4RY=-ay97555" +9+/M10 6 M10
47 (8608-05-07-00 10" 2yY3v945COMP 1
48 [VK710-0108-020 7359 Wb TT/M8X20 2 M8X20 7T
49 [V20136-10030 I 4ayhhE vk 7T/M10X30 2 M10X30 7T
51 |V36026-00100 " 4AY-1y97305" Fy+/M10 2 M10
52 |FSR1100DB-5-2-0A 7" A7 1
53 |VK710-0110-040 750Y° K bh TT/M10X40 4 M10X40 7T
54 |V39026-00100 735¥" 9 M0 4 M10
55 |V60018-06007 R.B.B/6007LLU 2 6007LLU
56 |FSR110-5-8 7" 94~ 1 TXTXA6ME
57 |0000978-00000 SHAFT, IMPELLER 1
58 0081580 CAP/METAL 1
59 |V7441-355008 T4-)/TC35508 1 TC35508
60 |VK710-0108-020 2757 bb TT/M8X20 6 M8X20 7T
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Key-ﬁo Item No Item name W Application Standard Remarks

1 |0000812-03L00 COLLECTOR HOUSING COMP 1

2 [V7600A-00018 97 Y-22y7"W/Ab" % PT1/8 3 PT1/8

3 |FSR1100-6-2-01C =0 Abyn 2

4 |0001448-00000 PIN, GUIDE 2

5 10096010 YA bE Y 2

6 0071550 YATyhE" Y 2

7 |V50016-30020 7Yt v/3X20 4 3X20

8 |FSR1100-6-3-00A Abyn" & JCOMP 2

9 |V30026-00160 ayhyty /M6 4 M16

10 (0071580 BLADE/1100 1

11 |V24026-08020 WFINT AR I b/MBX20 8 M8X20

12 |V39026-00080 735¥" +yb M8 8 M8

13 |8608-06-03-0A SAMIN Y 1

14 |V11210-080020 #3245" /M8X20 4 M8 X 20

15 |V39026-00080 735" Ty M8 4 M8

16 |V18026-04025 0yRy7HIFE Wb /MAX25 1 M4 X 25

17 (0075140 SHAFT/WORM 1

18 |V38026-00040 Uty b/M4 1 M4

19 (0072890 WORM/3M/4/R 1

20 |V58010-05026 A7°YUh £ v/5X26 1 5X26

21 |007513A BASE COMP/MOTOR 1

22 |VK710-0108-020 735Y° K bb TT/MBX20 3 M8X20 7T

24 10095490 7y9% NO.81/8.5X25X2. 3 1

25 |8664-06-10-00E TVY A0 - (%) COMP 1

26 |V21036-08020 Ih° 4myhsE bh P3 TT/MBX20 | 3 M8X20 7T

27 0074770 COVER/R/HOUS ING 1

28 |V21036-08020 Ih° 4myhsE bh P3 TT/MBX20 | 8 M8X20 7T

29 10095490 7yvx NO. 81/8.5X25X2. 3 4

30 [V39026-00120 735" Fyb/M12 2 M12

31 [V9610-120620 I 349" 97" 972/BM1206F20FB 2

32 [8664-06-03-0 AN 3-h- 2

33 |V24020-08020 WFINT AR Wb /MBX20 4 M8X20

34 |V39026-00080 735" +yb/M8 4 M8

35 (0071840 BAR/14X575 2
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Key No Item No Item name W Application Standard Remarks
36 |VK710-0108-020 735Y° K bb TT/M8X20 4 M8X20 7T
37 |V39026-00080 755" +yb/M8 2 M8
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Keyﬁ) Item No Item name Application Standard Remarks
R/P
1 (0074830 METAL COMP/ROLLING INNER | 1
2 (0094490 GUIDE PLATE B COMP 2
3 |0001510-00000 GUIDE PLATE A COMP 1
4 |[VK710-0110-030 7309 K Wb TT/M12X30 8 M12X30 7T
610094510 A -4 (0.6) 4 SER
0094500 SPACER (1. 2) 4 SRR
7 |VK710-0110-030 7309 Wb TT/M12X30 16 M12X30 7T
9 |007409A ARM COMP/TENSION/ IMP/D 1
10 _|0000603-00000 PULLEY FT 70x72 1
11 [V70416-00200 Ch™ k47 ¥ 4/8-20 1 $-20 A
12 [V70516-00520 Ch™ 4b47 7+/R-52 2 R-52 Nz
13 [V60015-06304 R.B.B/6304LLU 2 6304LLU
15 [V41316-00200 £ 1 #/M20 1 M20
16 [V50016-30030 7Yt° »/3X30 1 3X30
17 [007407A ARM COMP/BRAKE/ IMP 1
18 [0111350-000a0 7" b-434zv%° SET 1 R UNo. 36~41& |
19 [V41316-00160 E% 0 4/M16 1 M16
20 [V50016-30030 7YE" /3. 0X30 1 3X30
21 [3104-210-012-0 B=un" 9 1/M8x50 1
22 (007412A ROD L/8X32X62 1
23 [007413A ROD L/8X32X62/L 1
25 [V41316-00080 £t 0 4/M8 4 M8
26 |V30126-00080 an” 4ayhity /M8 1 M8
27 [V50016-20016 7" v/2X16 3 2x16
28 (0092700 SPRING, HE73 1
29 (0000606-00000 PULLEY, V3B293 1
30 [0000607-00000 COLLAR, 36X45X9 1
31 (0094120 $- (10X8X60 H47h) 1
32 (0111360 WASHER, 11X45X06 1
33 [VK710-0110-025 7509 & Wb TT/M10X25 1 M10X25 7T
34 [007437A ROD ASSY/ADJUST 1 No. 21~23. 26
35 [V50016-20016 7L ¥/2X16 1 2X16
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R/P

36 (0111350 7 %3420 1

37 (0111340 A WM (VB/YT 34Uh) 1

38 [V11016-40030 AT 243" /M4x30 3 M4 x 30

39 [V30026-00040 nyhyty b/ M4 3 M4

40 |V40126-00040 SW/M4 3 M4

41 |V41316-00040 e h /M4 3 M4

42 |V9600-202000 347" y91/BM2020FB 1

43 |V9600-201500 347" y91/BM2015FB 1

44 10074060 CANSELER COMP/BRAKE 1

45 |V41316-00080 £t 0 4/M8 1 M8

46 |V50016-25020 7YE" »/2. 5X20 2 2.5X20

47 |V41316-00120 £ h /M2 1 M12

48 |V50016-30030 79" »/3. 0X30 1 3X30

49 [V9610-120620 I 349 47" y2/BM1206F 20FB 2
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1 10073730 FLAME COMP/D 1
2 0075320 BRACKET COMP/WIRE/SIDE 1
3 [VK710-0108-020 730V K Wb TT/M8X20 4 M8X20 7T
5 [VK710-0108-016 7309 & Wb TT/M8X16 4 M8x16 7T
6 10074850 COVER COMP/PULLEY IMPELLER 1
7 [VK710-0108-025 FE Wb M8x25 7T 2 M8X25 7T
8 [0000619-00A00 COLLAR, 12X22X108 1
9 [V20636-10150 Ih° myAdE b vy TT/M10X150 2 M10X150%
11 [V39026-00100 755Y" Ty M10 2 M10
12 [0000620-00000 BOLT, U/50XM10 X C 2 UE" WIM10
13 [V38026-00100 Uty h/M10 4 M10
14 [007241A FRAME COMP/ROLLER 1
15 10001425-00000 SPRING, HC195 2
16 [0074860 ROLLER COMP/TRUCK/150 6 R UNO. 17~23, MEL
17 [007378A PIN/ROLLER/25X193 6
20 |V60115-06004 R. B. B/6004LLU 12 6004LLU
21 | v41316—00200 WASHER , 21x40x3. 2 12 M20
22 |Vv40126—00200 WASHER , SPRING / M20 12 M20
23 |V30026-00200 NUT/M20 12 M20
24 |FSR1100SL-2-50-0-000a0 T4+ 3- SET 2 R LNO. 25, 268
25 |V7600A-00018 9" Y=2297"W/Ab" % PT1/8 2 PT1/8A%Y
26 |FSR110-2-54 AN 5=V 9080 4
27 |8633-02-17-0B AN 4 4
28 0072370 SHAFT IDOLER 2
29 |3746-111-011-0 77 b-%M 3639 407 % 4
30 |V40126-00160 S W 4 M16
31 |V30026-00160 nyhyFyb/M16 4 M16
32 0081550 SCREW COMP/ADJUST 2
34 |FSR1100SL-2-57-0A INRY Y 4
35 |FSR1100DTA-2-18-0 Fa9YasFantdn 1 2
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36 nyhhtyb/M12 4 M12
37 ROD coOMP 4
38 PLATE ( 156 x 38 ) 2
39 740 A3 b 4 4
40 SW/M16 4 M16
41 nyhoty /M6 4 e
42 CRAWLER, 250X72X38 2 250X72 X 38
44 A7 Y05 (R-42) 12
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Key No Item No Item name A Application Standard Remarks
/P
1 |0000614-00000 TRANSMISS10N 1 90#zyYavtih |2y kb
2 |0001087-00000 SPACER, HST 1
3 |0000615-00000 SPROCKET, WHEEL/7 2
4 [V7700A-00060 D YRZy7" W/AR" 5 M6 1 M6 P=1.0
5 10157-100300 10777 & b 2
6 |2102-437708 # 4" £10404. 5 2
7 |0000616-00000 HST 1
8 |0000617-00000 FAN 1
9 |0000618-00000 TANK 1 SMEHMT-3 7 0. 1)y b
10 |V20126-08110 20 4yhE b /MBX110 2 M8 X110 7T
11 |V20126-08040 an” snyasE v h/M8X40 2 M8 X 40 7T
12 10070170 PULLEY, V. B 102 1
13 |0000623-00000 KEY, 5x5x21 1 5X5X21 st
14 10070180 SPACER 1
15 |V41316-00080 E34 1" 4/M8 4 M8
16 |VK710-0108-040 739Y° K Wb TT/M8X40 4 M8X40 7T
17 |VK710-0106-030 7559 Wb TT/M6X30 1 M6X30 7T
19 |0000621-00000 METAL, LIFT 2
20 |V7600C-00018 b Y-22y7 W/Ch" 5 PT1/8 | 2 P T1/8,CE90°
21 |VK710-0112-040 73097 K Wb TT/M12X40 4 M12Xx40 7T
22 |V40126-00120 SW/M12 4 M12
23 [V39026-00120 730Y" /M2 4 M12
24 |0000632-00000 ARM COMP/SUBCHANGE 1
25 |V58010-05030 A7 U¥9 £ 5/5X30 1 ®5X30
26 |007175A BASE COMP/CONTROL HST 1
27 |V20046-10130 nyhok bb 9T 8. 8T/M10X130 | 2 M10X130
28 [V39026-00100 7359 +y+/M10 2 M10
29 |007176A ARM COMP/TRANION 1
30 [V58010-05036 A7 Uuh £ u/5X36 1 D5X36
31 |007084A ARM COMP/ADJUSTER N 1
32 [V70416-00120 Ch™ b0 ¥ 5/8-12 1 S-12
33 |0000628-01A00 ARM COMP , NEUTRAL | 1
34 (0092190 COLLAR, 13X25X1. 6 1
35 [V70416-00120 Ch' 5bA9 ¥ 5/S-12 1 S-12
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36 [V20026-10050 nyho4" b b/M10X50 1 M10X50

37 |V39026-00100 735¥" +yb/M10 1 M10

38 [0092200 COLLAR, 10X18X3 1

39 [V60015-06000 R. B. B/6000LLU 1 6000LLU

40 [0092180 SPRING, HE 82 1

41 |007100A ROD/L/10X102 1

42 |V41316-00100 E74" 4" 4/M10 1 M10

43 |V53016-00100 WAL V/3ET 10 1 FET0

44 |V39026-00100 735¥" +y/M10 2 M10

45 [V72010—00460 0y 1 P-46

46 |V36026-00100 " saY-ayp739" Hyb/M0 1 M10
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1 0000641 - 00000 PULLEY, VB175 1
2 (0093010 YU - 4 1
3 |0000642-00000 $-/7X7X25 1 IX7X25 WF
4 [VK710-0108-016 735Y° K bb TT/MBX16 1 M8X16 7T
5 (0113180 Yy 1
6 |V60015-06205 R.B.B/6205LLU 1 6205LLU
7 |VK710-0108-020 735Y° K bb TT/M8X20 3 M8X20 7T
8 (0072990 BRACKET COMP/FRONT 1
9 |VK710-0110-020 730%° & Wb TT/M10X20 2 M10X 20 7T
10 |007300A ARM COMP/TENS ION 1
11 |V63000-00700 PULLEY/TENSION/70TB1LL 1
12 |V70416-00150 Ch™ 4b47 " H/S-15 1 S-15
13 |V41316-00140 £ h 4/M14 1 M14
14 |V50016-25025 e v/2. 5X25 1 2.5x25
16 10073060 SPRING/HE120 1
17 0073210 ROD/TENSION/10 1
18 |V39026-00100 735" +yb/M10 2 M10
20 |0000647-00000 CASE, COUNTER ASSY 1 904 ¥44h 0. 1Yy bl
21 |VK710-0110-030 759%° K Wb TT/M10X30 4 M10X30 7T
22 |0000648-00000 F-/7X7X70 1 TXTX70 wh
23 (0072850 PULLEY V2/B89/B120 1
24 [V20136-08020 " sayhsE Wk TT/M8X20 2 M8X20 7T
26 |0000651-01A00 WASHER/25X50X2. 3 1
27 |V9600-151500 347" y¥1/BM1515FB 2
28 [007020C ARM COMP/TENS ION 1
29 |V63000-00700 PULLEY/TENSION/70TB1LL 1
30 |V70416-00150 Ch™ 4b47 ¥ 5/S-15 1 S-15
31 [V9610-151523 I 549" 947" 972/BM1515F23FB 2
32 (0070160 PIN COMP TENSION 1
33 |V41316-00140 £ h 4/M14 1 M14
34 [VK710-0108-025 730y & b 7T/MBX25 2 M8X25 7T
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36 |V53016-00140 YN U/ 14 1 FEU4

37 |007331A GUIDE BELT 1

38 |VK710-0108-025 7355 bb TT/M8X25 1 M8X25 7T

39 0075058 COVER_GOMP/FAN 1

40 |VK710-0108-020 7355 bb TT/M8X20 3 M8X20 7T

41 |007408A BRACKET/WIRE 1

42 |007098A GUIDE COMP/BELT HST 1

43 |VK710-0108-020 7355 bb TT/M8X20 2 M8X20 7T

44 1V39026-00080 2307 Tyb/N8 1 M8

46 |H34-4132 Fry7° NE: B
46 |BV-119 Fry7° 1 NE R
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Key-ﬁo Item No Item name o Application Standard Remarks
/P
1 10070680 PUMP , PACKAGE K5L-32-89-0 | 1 WEM-32 2188
2 [V5730-050520 F- h930/5X5X20 1
3 10220310 74¥0° Vb /250 1
4 10072860 PULLEY COMP/VB94 1
5 |V-FW-0702532 7y%4-/1X25X3. 2 1
6 [VK710-0106-016 735Y° K bb TT/M6X16 1 M6X16 7T
7 [007304A BRACKET COMP/TENSION 1
8 |VK710-0110-020 739Y° & b TT/M10X20 2 M10X20 7T
9 10301320 THh AR IME YR T 2 PT1/4XPF3/8
10 [0075710 HOSE PRESSURE/740SS03 1 3/8
11 [{0075720 HOSE PRESSURE/820SL03 1 3/8
12 10000665-00000 RV PN A 1
13 [007058A BASE VALVE 1
14 [VK710-0108-016 735Y° & bb TT/MBX16 6 M8X16 7T
15 [V39026-00080 739Y" Ty /M8 3 M8
16 |009256A TV RR87 b INE 3/8 1 3/8
17 (0076260 75 497 b 45° ThF UES45G03603 1 3/8
18 (0076270 TV ARIT N 45° IhE 4 1/4
19 (0075740 HOSE PRESSURE/1180SL02 1 1/4
20 |007023A HOSE PRESSURE/1140 1 1/4
21 10075730 HOSE PRESSURE/15908S02 2 1/4
22 (8608-03-37-000 2989908 (960) 1 ®60X110st
23 10211480 THT8 S AR T/11044 | 2 1/4
24 (0070280 PIN 16x115 1
25 |V41316-00160 E74 1 %/M16 4 M16
26 |V50015-40030 7Yt v/4X30 4 4X30
28 (0070270 COLLER 16x18 2
29 (0070100 CYLINDER ASSY/40/65 1 40X 64st
30_[0096150 PIN/12x70x63x3. 0 1 L=71
31 0092610 sy 1 L=112
32 (0070300 COLLER 12x20 1 L=32
33 (0070290 COLLER 12x10 1 L=15
34 |V41316-00120 £ H 4/M12 4 M12
35 [Vv50015—30020 ey (3x20) 2 3X20
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Key No Item No Item name wr Application Standard Remarks
36 (0092590 WYY 1

38 |K52-30517 $vy7° 1

39 |VK710-0108-020 735Y° K bb TT/M8X20 2 M8 x20 7T

44 (0073050 ARM COMP/TENSION 1

45 [V9600-121500 347" vy1/BM1215FB 2

46 |V41316-00120 £ 1 4/M12 1 M12

47 |V50016-30030 7YE" v/3. 0X30 1 3.0x30

48 |V63000-00700 PULLEY/TENSION/70TB1LL 1

49 |V70416-00150 Ch™ 4b47 " H/S-15 1 S-15

50 (0073060 SPRING/HE120 1

53 (0073210 ROD/TENSION/10 1

54 (V39026-00100 739%" +yh/M0 2 M10




No.10 #i&&8
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Key’NFO Item No Item name Application Standard Remarks
R/P
1 |0076150 BASE COMP/LH 1
2 |VK710-0108-020 739Y° K bh TT/M8X20 4 M8X20 7T
3 [007502A BASE COMP/RD2 1
4 |VK710-0108-020 739Y° K bh TT/M8X20 3 M8X20 7T
Lafooreato SUPPORT/LH/K | 8 000 L DO U0 0 UOUSSROPRRRO) SOOI AU
6 (0076420 SUPPORT/RH/K 1
7 |0001438-00000 ROD 1
8 [V41316-00080 E74 " 4/M8 1 M8
9 [V53116-00080 Xh AAFy7 €T V/3E°8 1 IEUNES
.10 18636-07-48-0 1 TREI8 T A O S O U U SN
11 [0001317-00000 oy ws - 1
12 (0093860 TN % 2
13 [V20036-06012 nyhyE bb TT/M6X12 2 Méx12 7T
14 |8619-06-13-0 14h3E 9 (630) 1
15 [VK710-0108-025 sy amexes Lo | Lo b
16 [VK710-0108-020 130K 2
17 0073220 COVER COMP/PULLEY 1
18 [VK710-0108-020 739Y° K bh TT/M8X20 2 M8 x 20 7T
19 0075630 PLATE/HARNESS/V 1
20 fooTass L COVER_CONP/FRONT 508 000 L U O L COUSSRUOS R USOOSOOOON AU
21 |V21036-08020 ah” 4ayhsE bh P3 7T/MBX20 6 M8 x20 7T
22 0074990 COVER COMP/FRONT/NET 1
23 |V21036-08020 ah” 4ayhsE bh P3 7T/M8X20 5 M8 x20 7T
24 (0076400 COVER/TAIL 1
.25 |V39026-00080 | . 2397 .15 S R S O Y RO I S
26 (0076160 COVER COMP/SIDE 2
27 |V36026-00080 I BRY-nysI35Y" 9 b/M8 2
28 [0001319-00000 A= PNV 4
29 (0072530 LATCH COMP 4 RH UNo. 31&¢)]
.30 V39026-00060 | ... vy b M6 8. B DR . JORN SO
31 (0092670 SPRING/HE42 4
32 (0074930 COVER COMP SIDE/S/L 1
33 (0074940 COVER COMP SIDE/S/R 1
34 |V21026-08016 ah” 4ayhsE vb P3/MBX16 4 M8 x16 7T




2T =
2 mEE =S & B & M S RE R s amen | AR | W %
KeyjN?o Item No |tem name R& Application Standard Remarks
/P
36 0076290 COVER COMP/TOP/K 1
37 [V39026-00080 7359 +94/M8 4 M8
38 0092620 YRY 0y b/SG-32A 1
39 0121760 PROTECTOR/920 1
o foorssro covermurrLer/1op Lk L L
41 (0093570 NN 1 ko Fhn' -F
42 0093570 NN 2
43 [VK710-0108-020 739Y° K bh TT/M8X20 2
44 (V39026-00080 7399 +94/M8 2 M8
45 fooorszr-o0000 | SPAGER .. 2l
48 0071020 PLATE RUBBER 15X50 4
sofooraseo ko BOX CONP/TOOL 8 1 I S NSNS F
51 [VK710-0108-016 739Y° K bh TT/M8X16 2 M8 x 16 7T
52 0075110 BASE COMP/LOCK 1
53 [V39026-00080 7399 +94/M8 2
54 (0093570 NN 1 M8
U5 0201040 | P T T e
57 [V11016-060020 FAT 245" /M6X20 2 M6 x 20
58 [V39026-00060 7399 9 4/M6 2 M6
59 [V41316-00060 £74" 4" /M6 2 M6
60 0072510 RUBBER/10X320X01 2]
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Key-ﬁo Item No Item name W Application Standard Remarks

1 0073698 BASE COMP/CONTROL 1

2 |007471C PANEL COMP 1

3 [0073360 GUARD COMP/UPPER 1

4 |007495A PANEL COMP/REAR/D 1

6 |VK710-0108-020 735Y° K bb TT/M8X20 10 M8X20 7T

7 10073350 HANDLE COMP 1

8 [VK710-0108-020 735Y° K bb TT/M8X20 4 M8X20 7T

9 (0070720 297" 1165-0-0-030-02 =73 3

10 (0092210 £7YA" v b (8X18) 2

11 |V41316-00080 E74" 0" %/M8 2 M8

12 |V53116-00080 b A2ty € v/3E° 8 2 FETA8

13 (0073370 ARM 1

15 |V41316-00080 E74" 0 %/M8 2 M8

16 |V53116-00800 b A2ty € v/3E° 8 2 FETA8

17 |0000676-00000 SPRING, HE83 1

18 |007049A CLUTCH BRAKE COMP 1

19 (0070710 PIN 12/148 1

20 [V41316-00120 E74 H 4/M12 2 M12

21 |V53016-00120 N E /312 2 IEN12

22 (0070430 SPRING HE80 1

23 (0070570 LEVER COMP 1

24 0070470 COLLER 8.5/6 2

25 |[VK710-0108-020 730Y° K bb 1T/M8X20 2 M8 x 20 7T
26 |007050A JOINT COMP/124 1

27 |V41316-00100 E74" 1 %/M10 2 M10

28 |V53116-00100 A ARFY7 R V/3E10 2 FETA10

29 (0093640 hyyay AT 2

30 0122490 SEAL/CUSHION/10X10X270 2

31 (0122380 #5338° 41" un" ~/RB-016 2

33 (0071030 PLATE RUBBER 20X25 2

34 (0070450 PLATE COMP SWITCH 1

35 [V39026-00060 NUT FLANGE M6 2 M6
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Key-ﬁo Item No Item name W Application Standard Remarks

36 |VK710-0108-020 735Y° K bb TT/M8X20 2 M8x20 7T

37 |0070750 LEVER COMP THROTTLE 1

38 |FM-501-08B LZPLV IS 2

39 |V41616-00060 #30° 4/M6L 2 M6

40 [VK710-0106-030 730Y° K bb TT/M6X30 2 M6 x 30 7T

41 (0211330 Y hhvtyIy 6

42 |V36026-00060 " BRY-0y5730Y" 9 /M6 2 M6

43 (0070760 PLATE | 16/41 1

44 (0070770 COLLAR THROTTLE 1

45 10093790 b -2%) 1

46 [007478A GUIDE/HST LEVER 1

47 |V39026-00060 755" +yb/M6 8 M6

48 |VK710-0108-020 730Y° K bb TT/MBX20 2 M8 x20 7T

49 (0075230 VISOR/MONITOR 1

50 [0001322-00000 7 9yalA 9k (4AA1-K-9-585-VA) | 4

51 (0075120 LOCK COMP/HOLE 1

52 |V39026-00080 735" +yb/M8 2 M8

53 (0074510 HOOK/LOCK 1

54 0093720 04 1

55 |[VK710-0106-020 730Y° K bb 1T/M6X20 1 M6 x 20 7T

56 |V39026-00060 735" +yb/M6 1 M6

57 (0093730 75-/06X08X07 1

58 (0093740 A7y 1

59 (0099690 LOCK/ARROW 1

60 [V39026-00100 73" $yh/M10 1 M10

61 [8635-09-19-0 AT YUY/ kb 1

62 |V11210-60020 #3245° /M6X20 1 M6 x 20

63 |V39026-00060 755" +yb/N6 1 M6

65 [0093620 DERVENY 1

66 [0093630 ty e v/J5122-50635 1

67 |V41316-00060 E74" 1" %/M6 2 M6

68 |V53116-00060 b A2ty € V/3E76 2 EU 6

70 (0073130 COVER/LIGHT 1
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Keyﬁ) Item No Item name ) Application Standard Remarks
/P
1 (0070530 ARM CLUTCH COMP 1
2 (0092680-01 Y hnth” /120 1
3 (0092210 £7YA" yp8X18 2
4 [V41316-00080 £ h 4/M8 2 M8
5 |V53116-00080 b AAty7 e y/8 2 FETR8
6 |0000680-00A00 CABLE COMP, DRIVE 1
7 10000681-00000 A7UYhT, HEG64 1
8 |(8641-08-43-0 F1-7" (O3xD6xL15) 6
9 10211380 Lty onty” 1
10 [0093690 Yy 2
11 (0211330 Y havttIy 2
12 [V41316-00060 £ 1 4/M6 2 M6
13 [V53116-00060 R ARty L U/3ET6 2 FETR6
14 [007061A CABLE COMP, BRAKE 1
15 |0000683-00000 AUy, HES] 1
16 |0092870 ROD L/8X265 1
17 (0073390 SPRING/HC130 1
18 [V38026-00080 Ufy+/M8 1 M8
19 [V41316-00080 £ h 4/M8 5 M8
20 [V53116-00080 AMh Axty7 L v/3E 8 1 FETA8
21 (0072800 COLLAR/14/40 1
22 (0092890 7" b-% ASSY 1
23 (0098780 PIN/SLIDER 1
24 [V-YW-0851820 7yY4-/8. 5X18X2 1
25 [V53116-00080 M Axty7 e v/3E 8 1 FETA8
26 [009652A PACK ING/BRAKE 1
27 [007254A PLATE/U 1
28 [007041A PIN COMP 15/139 1
29 [VK710-0108-020 7509 K Wb TT/M8X20 1 M8 x20 7T
30 (0070520 SPRING HE91 1
31 [V41316-00100 £ 1 #/M10 2 M10
32 [V50016-25020 7YE"v/2. 5X20 2 2.5X20
33 [V70416-00140 CHR AT H/S-14 |1 BHAAS-14
34 [VK710-0106-016 7509 K Wb TT/M6X16 2 M6x16 7T
35 [V39026-00060 739" +yb/M6 2 M6




= 13
24 28 & 5 & B & K AAER s amen| mw | w =
Keyﬁ) Item No Item name t Application Standard Remarks
R/P
36 [007055B STOPPER BRAKE 1

37 [V2110-000915 F4VA#8073Y° 7" y¥1/80F-0915
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Key-ﬁo Item No Item name W Application Standard Remarks

1 0070540 LEVER COMP HST 1

2 [3650-213-003-0 FIvy bn -Z¥Y 1 & 2

3 (0092770 PIN. BOLT/20X66 1

4 (0092780 COLLAR/22X27X6 2

5 |V60018-CS204 R.B. B/GCS204LLU 1 $S204LLU

6 |V38026-00200 U +/M20 1 M20

7 0092798 PLATE/L/102X110 2

8 (0092800 COLLAR/9X16X48 2

9 |V20636-08070 an° sayhsE b ny TT/M8XT0 | 2 M8X70 7T

10 |V39026-00080 739" Ty b/M8 2 M8

11 |VK710-0108-025 759%° & WATT/M8X25 4 M8X25 7T

12 |V39026-00080 755" +yb/M8 4 M8

13 10092810 PIN/BOLT/12X56 1

14 10092190 COLLAR/13X25X1. 6 2

15 |V38026-00120 Uty k/M12 1 M12

16 0092830 BAR/HST 22X205 1

17 |V96001-22000 b 347" yv2/BM1220 1 BM1220FB

18 |V70416-00140 Ch™ b0 " 5/S-14 1 S-14

19 10092840 COLLAR/20X35X3. 2 2

20 (0071570 CASE COMP BRAKE 1

21 |V96002-01000 347" y¥2/BM2010 1 BM2010FB

22 |VK710-0108-025 735Y° K bb TT/MBX25 3 M8X25 7T

23 |V70416-00200 Ch™ 4b47 ¥ 5/S-20 2 $-20

24 (0092860 ARM COMP, HST 1

25 [V20036-08016 Oyhs” Wb 77/M8X16 1 M8X16 7T

26 (0092760 PIN COMP, CHANGE 1

28 |V38026-00120 Uty b/M12 1 M12

29 0075950 BRACKET COMP, LEVER HST 1

30 [V9610-121020 £ 549" 7" 991/BM1210F20FB 2

31 |V69313-00100 Yuht" -I/SQ10RS 1

32 |V69413-00100 Y9 -1/SQL10RS 1

33 |0076440 ROD COMP/10X210 1

34 |V30026-00100 I 4myhhty b/M10 1 M10

35 [V30820-00100 24 40yhhy b E5TY/MI0 1 M0 (Z4Y°)
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Key-ﬁo Item No Item name W Application Standard Remarks

36 |V36026-00100 I 4aY-0y5735" +y+/M10 2 M10

37 |0000744-00000 oyp, U.~10X88 1

38 |V41316-00100 £74" 1 %/M10 2 M10

39 [V63116-00100 A ARFY7E Y/ 10 2 FEUE10

40 |007044A ARM COMP/CONTROL HST 1

41 |0000746-00000 PIN, 12X142 1

42 |V41316-00120 £ 0 4 2 M12

43 |V53016-00120 N E /312 2 FEUE12

44 |V69313-00100 Yvht" -I/SQ10RS 1

45 [V69413-00100 Yo% -1/SAL10RS 1

46 |007500A ROD COMP /10X185 1

47 |V30126-00100 I 4ayhsty b/M10 1 M10

49 |V36026-00100 I 4aY-0y5735" +y+/M10 2 M10

50 (0092180 SPRING, HE 82 1

51 [V40126-00100 SW/M10 2 M10

52 [V40126-00100 SW/M10 1 M10
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Keyﬁ) Item No Item name Application Standard Remarks
R/P
1 {0000748-00A00 LEVER COMP, SIDE (L) 1
2 (0000749-00A00 LEVER COMP, SIDE (R) 1
3 (0092730 239FbN -2%"Y 2 a8
4 (8633-08-37-0A Y h W 939%) 1
5 |V41316-00140 £ h /M4 2 M14
6 |V53016-00140 WAL V/3E 14 2 IEU14
7 10071310 SPRING/HE 70 2
8 |0075060 CABLE COMP/SIDE 2
9 |V41316-00060 E4 1 4/M6 2 M6
10 [V53116-00060 Mh ARty E v/6 2 I 16
11 [8600-08-25-01 7Y - 1
12 [V39026-00100 73" +yb/M0 1 M10
13 (0211520 5" y7° /418-/10 1 =B
14 |0074790 LEVER COMP/WORK 1
15 (0070510 JOINT COMP/172 1
16 [V41316-00100 E34 1 4#/M10 2 M10
17 [V53116-00100 h A2Fy7 e /10 2 LU0
18 (0092720 )97 /Ry /12 1 IR
19 |(8633-08-42-0 Y Ity O 3ty) 1
20 (0092210 £7YA" yp8X18 2
21 [V41316-00080 £ h 4/M8 2 M8
22 [V53116-00080 Xh AAFy7 L /3008 2 FETR8
24 (0000691-01A00 CABLE COMP/WORK 1
25 (0093420 BOLT/TENSION/M16X80 1
26 |V30026-00080 nyhyty b/M8 1 I 475ty M8
27 (0093430 CASE SPRING 1
28 (0000694-00000 SPRING , HC 57 1
29 (0093440 PLATE/1/37X39 1
30 [V38026-00160 Ufyk/M16 1 M16
31 (0093450 INA" g b 1 ¢ 10X20
32 [V41316-00100 £ 1 #/M10 1 M10
33 [V53116-00100 R ARty L v/3E7 10 1 FET10
34 0092710 Y4-y27" Yy 1
35 [V41316-00100 E34 4" %/M10 2 M10
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Keyﬁ) Item No Item name Application Standard Remarks
R/P
36 [V50016-20020 7YE" »/2. 0X20 2 2X20
37 (0221410 h3- 2
40 |007038B GAM_GOMP 1
41 [V2110-001510 HUA#B075Y" 7" y91/80F-1510 2
42 1007042C PIN COMP 15/124 1
43 10070400 ARM COMP 1
44 |V60018-06000 R. B. B/6000LLU 1
45 1V39026-00100 77" 1y b/M10 1 M10
46 |V20036-10025 nyhof Wb 7T/M10x25 1 MIOx25 7T
47 |V41316-00100 £ 1 4#/M10 1 M10
48 |V53116-00100 h Axty7 e V/10 1 IEU10
49 0070390 ADJUSTER COMP 1
50 [VK710-0110-020 739Y° & bh TT/M10x20 1 M10x 20 7T
51 [VK710-0108-020 7509 bh TT/M8X20 1 M8 x20 7T
52 [V9610-101518 N 347" 9¥2/BM1015F18FB 1
53 [007411A CABLE/RELEASE/1990 1
54 {0074350 BRACKET/SWITCH 1
55 [VK710-0106-016 739Y° & bk TT/M6X16 2 M6x16 7T
56 (0074380 BASE COMP/SWITCH 1
57 [VK710-0108-020 7509 K Wb TT/M8X20 2 M8 x20 7T
58 (0074330 LEVER COMP/RELEASE 1
59 (0074400 COLLAR/9X14X5 1
60 [VK710-01080-025 750Y°& bh TT/M8X25 1 M8 x 25 7T
61 [V41316-00080 £ h 4/M8 2 M8
62 [V50016-20020 7Yt v/2. 0X20 2 2x20
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Key’ﬁ_o Item No Item name A o Application Standard Remarks
1 * ENGINE 1 4% 4D1105-E3B-SBFU-1
2 [V20336-10030 b sayhhE wb 8 M10X 30 (P=1.25) 7T |4 B
3 [V20336-10025 b sayhhE wb 8 W10 25 (P=1.25) 7T 4@ B
4 [V40126-00100 S.W/M10 16 M10
5 0076210 HOLDER COMP/FILTER 1
6 |VK710-0108-025 739Y° K Wb TT/M8x25 2 [MgX25 7T
7 10093570 nNup 2
8 |V20636-08065 nyhsE bh 1y TT/M8X65 1
9 |V40126-00080 SW/M8 1
10 10075990 BRACKET COMP/THROTTLE | 1
11 |V81740-00510 VA Wb/ LB 051 A-n" -1 -pp* 3 LB-51 (AG-6) [a-n"-3"-k}" 1000
12 |V81740-00400 VA Wb/ LB 040 A-n" -1 -pb 1 LB-40 (AG-6) [a-n"-3"-k} 1000
13 |V81740-00360 VA Wb/ LB 036 A-n" -1 -hb 1 LB-36 (AG-6) |z-n"-1"-I+ 1000
14 |V81720-00280 VA b}/LB-028/FLvY" 1 LB-28
15 [007255A PULLEY VB121/B144/D1105 1
16 |V20336-10030 Ih° 4ayR9K WE A4 TT/M10X30 4 M10X30 7T  [P1.25 #EE
17 |0001398-00000 BASE COMP GUIDE BELT 1
18 |VK710-0110-025 739Y° K Wb TT/M10x25 2 M10X25 7T
19 |V20336-10025 " 4nyhsE Wb 2 M10X25 7T |[P1.25 #RE
20 [v40126-00100 SW/M10 6 M10
21 {009296B GUIDE/BELT 2
22 (0076180 BASE COMP/FUEL PUMP 1
23 [VK710-0108-025 739Y° K Wb TT/M8x25 2 M8X25
24 [RC601-5135-0 w77, Tyy(72-1N) 1 Y U R &
25 [1G313-4301-0 2403 Ty (71-I)) 1 Y tES
26 [8714-07-10-0 - 2
27 [V-FW-1052732 7y¥4=/10. 5X27X3. 2 2
28 [v36026-00060 " 4RY-RyHI355" Fy /M6 | 2
29 [66591-5456-0 K 9yvaT A 1 Y U R &
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Ko ’ﬁ_ Item No Item name %1 Application Standard Remarks
y No R/P
1 10075760 BASE COMP/ENGINE/LH 1
2 [0075770 BASE COMP/ENG INE/RH 1
3 [007382B BRACKET COMP/RADIATOR 1
4 |VK710-0110-040 739Y° K Wb TT/M10X40 4
5 [V-FW-1102160 79%%-/11X21X6 4
6 (0076300 SEPARATOR COMP/UPPER 1
7 (8714-01-30-0A 5997 39 b 1
8 [V39026-00080 739" +9+/M8 2 M8
9 [VK710-0108-016 739Y° K Wb TT/M8x16 2 M8X16 7T
10 [8714-01-31-0 UM A 1
11 [0076190 BASE/FILTER 1
12 |VK710-0108-025 739Y° K Wb TT/M8X25 2 M8X25 7T
13 |VK710-0108-030 739Y° K Wb TT/MBX30 2 M8X30 7T
14 |V39026-00080 739" +9+/M8 2 M8
15 [0093570 nNuM 2
16 [0095840 TUBE/SPIRAL/100 2
17 |0095850 TUBE/SPIRAL/300 3
18 [007631A SEPARATOR COMP/LA 1
19 [vV21036-08016 25 4ayhoE kb P3 TT/M8X1| 2 M8X16 7T
20 [0093570 nNuM 2
21 10096550 PROTECTOR/105 2
22 10001122-00000 HOSE FUEL/250 2 B ~T408, IV VR Y ~4vh
23 10001420-00000 HOSE FUEL/550 (8) 1 SNEF~745
24 10001421-00000 HOSE FUEL/180(8) 1 U7 ~4YY 1hyay
25 10001419-00000 Ja-IWf-n"70-n" (7" /525 | 1 =525
26 |0001418-00000 HOSE FUEL/220 (8) 1 =220 AWI~E V7
27 (0093560 nNup 4 J9318-88115
28 0093640 EVEVAGNE ) 8
29 10071890 HOSE CONNECTOR 8X6 1 ®10, HP4
30 0071880 HOSE CONNECTOR 6X4 1 8, HP3
31 |0001290-00000 PIPE/TAIL 1
32 |8635-07-36-0 937" (P 41) 1
33 0075970 PLATE COMP/LZ/20X408 1
34 |VK710-0108-016 739Y° K Wb TT/M8X16 2 M8X16 7T
35 10001423-00000 TAPE, 150X50 1




No19 Iv¥" J/EAER (9% 5D1105)

:
6 70 o
" 5
" 67 @8
/ $ o 88 )\
B R 2 Q\
J % f;zoé P
24 53-¢% o, 18 86

18-4

¢
; “u

X
Ty B/
8 61% o 14
Lo 57
60
= = 5
24 2B ® % 8 B &K fAER s amen | mw | w o
Ko ’ﬁ_ Item No Item name %1 Application Standard Remarks
y No R/P
36 0076330 BRACKET COMP/SEPARATOR | 1
37 |V21036-06016 b 4ayhhE kb P3 TT/MEX1| 4 M6X16 7T
38 |009306A TANK COMP FUEL 1
39 10092450 754 PF1/4(0) 1 NAMD19
40 |V72010-00110 0Yvy” /P-11 291 1 P-11, 2f&
41 (0093090 1 b7’ 2
42 [V91000-00100 74%9557° 1030 1
43 (0093070 493097 1
44 (0093080 71IhRYY)-Y 1
45 |007329E BRACKET COMP/TANK 1
46 [VK710-0108-025 739Y° K Wb TT/M8x25 4 M8X25 7T
47 (0076320 SEPARATOR COMP/RA 1
48 [V21036-08016 b 4ayhoE wh P3 TT/M8X1| 2 M8X16 7T
49 (0075980 PLATE COMP/RZ/20X356 1
50 |VK710-0108-016 7307 K Wb TT/M8X16 2 M8X16 7T
51 10124180 SEAL/880 1
52 0076280 PUR/30X30X440 1
53 [007475A PLATE/SETTING/BATTERY 1
54 10001142-00000 ROD SETTING BATTERY 2
55 |V38026-00080 Uty /M8 2 M8
56 0095490 7y¥% NO.81/8.5X25X2.3 | 2
57 10076230 SEPARATOR COMP/L 1
58 |V39026-00080 739" +9+/M8 2
59 |V21036-08016 25" 4ayhhE kb P3 TT/M8X1| 2 M8X16 7T
60 |009676A CUSHION 1
61 10093570 nNup 2
62 10076240 SEPARATOR COMP/R 1
63 0073880 BASE COMP/HOSE/DRAIN 1
64 |VK710-0108-025 739Y° K Wb TT/M8X25 2 M8 x 25 7T
65 |V39026-00080 739 Tyk/M8 2
66 |V21036-08016 b 4ayhhE kb P3 TT/M8X1| 2 |M8x16 7T
67 |1G657-1101-0 I7-9)-1-, 7v¥ 1 Y Ut B &
68 |17258-1162-0 by 47" 1 Y Ut B &
69 |15401-1172-0 NAT N VN 2 Y Ut R &
70 |15371-1162-0 =2 (4sbyb) 1 Y JtE&




No.19 Iy y/AiDER (9% 4D1105)

51

e 3
; “u

18-4

X
Ty B/
8 61% o 14
Lo 57
60
rm 5
24 2B ® % 8 B &K fAER s amen | mw | w o
Ko ’ﬁ_ Item No Item name %1 Application Standard Remarks
y No R/P
71 10122510 CUSHION/C 1
72 10076250 SEPARATOR COMP/LOWER 1
73 |V21036-08020 25 4ayhhE kb P3 TT/M8X2| 2 M8X20 7T
74 10076340 PUR/30X30X280 1
75 10076050 PLATE COMP/L/140X53 1 MEEE : &
76 |VK710-0108-020 739Y° K Wb TT/M8X20 2 M8X20 7T
77 10097480 CABLE/THROTTLE/1250 1 bRt E
78 |V53116-00060 b AAFy7 L V/3ET6 1
79 |V41316-00060 £ 4 4/M6 1 M6
80 0124690 PROTECTOR/10X15X70 1
81 |8600-08-65-0 7¥1° L 1 L =50
82 10075700 BAND TANK 1
83 0076450 BAND TANK 1
84 009676A CUSHION 1
85 10122510 CUSHION/C 5
86 |V39026-00100 735" +9+/M10 2 M10
87 |VK710-0110-025 739Y° K Wb TT/M10X25 4 M10X25 7T
88 10072610 BRACKET BATTERY 1
89 |8635-07-57-0A #3° 1" 4/6TX35X100 2
90 |VK710-0108-025 739Y° K Wb TT/M8x25 6 M8X25 7T
91 |1G659-1122-0 I79)-FIbsvb 1 Y Ut R &




No20 EXRKEE

4

rm 5
24 2B ® % 8 B &K PR Rkl amen | am | B %
Key’ﬁ_o Item No Item name o Application Standard Remarks
1 10076060 BASE COMP/UNIT/K 1
2 [V39026-00080 735" +9+/M8 3 M8
3 (0076120 LABEL SET/UNIT/K 1
4 |37410-5911-0 A3-5249FAssy 1 Y Ut R &
5 [37410-5515-0 Ag-5%- 1 Y tES
6 [0000712-00000 FAER19F 1
7 (0093570 nNup 30
8 (0094180 7440 v /140 7
9 [1342-402-006-0 7441 vb (250 )66+4RY | 5
10 [009321B LEVER ASSY/CROSS 1
11 |{0098800 PANEL ~LAMP 1 12V5W ALY EEN
12 |V40126-00040 SW/M4 2 LAMPFH
13 |V38026-00040 Uty b/M4 2 LAMPFH
14 [33740-7529-0 7 B-397" 543 1 THRIA S M|y A RS
15 [ T0070-3141-0 347 (3-aby77) 1 Y tES
16 0093160 FAPASSY/t" vyanky 2 R LNo. 178D
17 |8633-07-07-006 N7 (12V27W) 2 12V27W
18 (0093230 tITA-RMYF 1
19 (0090210 LAMP ASSY ORANGE 1 J -/
20 10098820 MOTOR ASSY/WzD/10/JBC3 | 1 ya-4iEE A
21 |V20026-06016 nyhoE bh/M6X16 3 M6X16
22 |V40126-00060 SW/M6 3 M6
23 |V41316-00060 £ 4 4/M6 3 M6
24 10121350 ROD/ACTUATOR/CRES 1 V-9 ER
25 10090220 LAMP ASSY RED 1 77097 AR A
26 0096850 HARNESS/JOINT LAMP 1
27 10096830 LAMP ASSY/12V/8W 1 BTSA k
28 0074460 HARNESS/HORN SW 1
29 * BATTERY, 80D26R 1 85D26RT 4, AT
30 [007140A CABLE/+ BATTERY/1680 1 732
31 (0071410 CABLE/- BATTERY/1300 1 AR
32 0070050 MONITOR ASSY 1 R LNo. 338,
33 |V96110-12002 N7 5 12v2w
34 |V11016-04020 AT 219" /M4x20 4 M4X20
35 1V40126-00040 SW/M4 4 M4




No20

0 _x, 12 ¥
56 57 : ,Q} 6
11 10
% 82
24 61
5 3(@ A~34 « 6%
67 0 63
32 Aﬂ)
pr 64 By ol
65 A g 69 08

2,

72

%"@81 21
8

71 %
73

)

X 79
g 66 80
rm 5
24 2B ® % 8 B &K fAER s amen | mw | w o
Ko ’ﬁ_ Item No Item name %1 Application Standard Remarks
y No R/P
36 |V30026-00040 nyhhtyb/M4 4 M4
37 |V41316-00040 L3 h4/M 4 4 M4
38 0124640 FUSE BOX ASSY 1 B LNo. 39~4458
39 |V 729710-0000 ST LYV X" 1
40 |V729720-0000 73 1
41 (8633-07-05-004 10AE1-2" 2 b d-v0 TH -0 PR
42 (8633-07-05-005 20At2-3 4 F-v L UMY HIEL-. TR
43 (8633-07-05-006 30At2-3 2 RE. EEET-). FiE
44 (0076430 LABEL/FUSE 1
45 10075520 HARNESS/JOINT F 1
46 [V39026-00060 73%" +9+/M6 2 M6
47 (0075500 HARNESS SHOOTER 1
48 [RC601-5135-0 w77, Tyy(72-1N) 1 Y Ut R &
49 (0093120 [S597E2 VL M 1
50 |V11616-050012 W%y Fyh/M5X12 5 M5X12
51 |V40126-00050 SW/M5 5 M5
52 |V41316-00050 £ h 4/M5 1 M5 baInh -y A
53 0093310 Y1-4b-1zy b 1
54 10075400 UNIT ASSY 1
55 10075540 VI RUBBER/ASSY 3
56 0093400 7477 1
57 0093600 K 9yvaT A 2
58 |V-FW-652016 7yY%-/6. 5X20X1. 6 3
59 |V36026-00060 " 4aY-099750Y" +9+/M6 8 M6
60 0070070 SWITCH ASSY 1 ETII9FH
61 |V11016-02316 24"/ M2. 3x16 2 M2.3x16
62 |V30026-00023 nyhhtyh/ M2.3 2 M2.3
63 |V40126-00023 SW /M2.3 2 M2.3
64 007596A HARNESS MAIN/K 1
65 10096620 AR-7" O-t1-2" 2 M-8R 852 (60 A
66 |16271-6001-2 Yu/4F Assy 1 1 vy VHRAER &
67 0076350 HARNESS/PANELK 1
68 10200140 N 997" 4 -ASSY 1
69 10093600 £ 9yvaT A 1
70 1V20026-05030 0yhsE bh/M5X30 1 M5 x 30




No20 ERRKTER

4

28 B ® S 2B & B mw | m &
Key’ﬁ_o Item No Item name Standard Remarks

71 |V41316-00050 £ h 4/M5 1 M5

72 |V38026-00050 Uty b/M5 1 M5

73 10090200 SWITCH PUSH N/O 1 HAEMYF

74 10073930 HORN ASSY (TG-1200) 1 gy

75 10093600 £ 9yva A 2

76 |VK710-0106-020 739Y° K Wb TT/M6X20 2 M6x20 7T

77 |V41316-00060 £ 4 4/M6 2 M6

78 |V38026-00060 Uty b/M6 2 M6

79 0074050 BRACKET COMP/HORN 1

80 |VK710-0108-020 7307 K Wb TT/M8X20 2 M8 x 20 7T

81 10074040 SWITCH/HORN 1 =y

82 10096180 SWITCH/ASSY 1 77 097" b-4FRRR

83 |V11016-030020 24Y" M3X20 2 M3 x 20

84 |V30026-00030 nyhhtyb/M3 2 M3

85 |V40126-00030 SW/M3 2 M3




No.21 <=—%

< , [P N ]

Ry hTHSA v ERDED RYy FTHS S v ERDES
p2 g 3 1
2 58 ® s @ B & EEHER b amsn| mae | @ *
K = Item No Item name y 1 Application Standard Remarks
ey No R/P
1 10075790 LABEL/PANEL/CONTROL 1 ty MR EE0075780
2 (0094950 ¥/t 2 £y pF 20099070
3 10094980 AN Fr/N yTY) 1 +y MR EE0099070
4 (0095000 F439/7° 19 1 £y pF 0099070
) L IS O PR tyhm#0099070
6 3 +y 520099070
7 0095050 F194/373- 2 9150099070
8 (0095080 #4 91v-4 1
9 (0096890 LABEL /DANGER/FUEL 1
10| TO180-4957-0 | . N Grys Fad) ] LIS Y U S SO O RN RSO Ly R
11 10075810 LABEL/SW/KD 1 £+ & E0075780
12 10070930 LABEL/THROTTLE 1 29+ &0075780
13 10074200 LABEL/HORN 1 9+ & E0075780
14 10075820 LABEL/GLOW 1 2y Z&0075780
Lsfoorazeo ) LABEL/REREASE/BRAKE | 11 1 o hBO0N00
16 0073740 LABEL/BOLT 1 29+ %0099070
17 * LABEL/SSS 1
18 |007611A LABEL/SERVICE/SDDK 1
19 10076130 LABEL/UNIT/K/LH 1 £+ &E0076120
.20 (0076140 | LABEL/UNIT/K/RH | LI Y I IS SO O O WL REOTOI20
21 (0076430 LABEL/FUSE 1
22 (0130850 LABEL/OFF ICIAL/SW 2
23 (0096280 ORNAMENT /F /L 1 £+ 0122120
24 (0096290 ORNAMENT/F/R 1 29+ %E0122120
T VOSSN N LABEL/MODEL/F . | 1 0 OO DO Y OO O SRRSO SOOSsSOPSRR OO
26 (0076020 LABEL SET/MODEL/SD1124DH 2




No.22 TR

V92155-12014
V92155-14014

ANV T (12x14)
AN T/14F M %

D)
\\
S—
9 10
11
P2 L

2 28 ® = & B & K FRER s amen| mw | w =
Keyﬁ) Item No Item name RT/ip Application Standard Remarks

1 |007545C MANUAL/ INSTRUCT ION/F 1

2 [1G398-8911-5 vy VERIRER B E Y TR

3 (0095260 Y=Mn - 1

4 |37410-5515-0 A-4%- 1 Y TR

5 10073560 BOLT SET/1035S 1

6 |V20126-10035 an” 4ayhoE" Wh/M10X35 30 M10X35

7 |V30126-00100 an” 4ayhity /M0 30 M10

8 [V40126-00100 SW/M10 30 M10

9

0

1

0095270

199°7°4n




22
L
2l & wow | W%
KeyjN?o Item No Item name Standard Remarks
1 |0075600 SHOOTER SET/SHORT/SD28DM 1
2 (0074640 SHOOTER COMP/SHORT/SDS1 1
3 |007365A COVER COMP/SHORT 1
4 (0095000 7419 (7" n9) 1
L5, J0095040 s Fagd) | L S S S IS U IUNUUUNY SN
6 |KG-B2 /7 K W+ KG-B2 M8X15 1
7 0093850 COVER/SWITCH 1
8 |VK710-0106-016 7399 K bk TT/M6 % 16 2 M6 x 16 7T
9 0073870 DEFLECTOR COMP B 1
o foosteoo ol ROD/G/168 8 O O O SO NN
11 |V11116-08020 F5234Y" /MBX20 2 M8 x 20
12 |V33020-00060 7 yyatyh V' H/6 2 FETR6
13 0094060 hI- 2
14 10094050 VoryT-L 2
.15 [V39026-00080 e AV S 20 S | : S SRS
16 |0081590 DEFLECTOR COMP A 1
17 |V33020-00080 7 yyatyh V' H/8 2 FETR8
18 |0075610 HARNESS SHOOTER/S 1
19 |0093570 NN 4
.20 (0075620 L MAMTERAE LI U A U O IO U U S
21 [V00000-NS341M56 73-27" b- 1 15970by b
22 [V00000-SF1244 h3-27" b- 1 A=7"39%
24 [V53116-00080 b AAFy7 e V/3E°8 2 FETR8




PARTS LIST

FE11SA09 TRANSMISSION

20124E3H 27 HRAT

B BBt



P2/4

E)

(CAS

FE11SA09 TRANSMISSION




P1,/4

340—412208

CHY7 COMP

340—426803

78— COMP

FE11SA09 TRANSMISSION (CASE)
RHEES M & Hand PR fE % s &
Key No. Parts No. Parts Name Qty Remarks

1 2310—011855 |#—AL COMP 1 7 yvagte
2 2310—011954 |#—AR COMP 1 779y & e
3 2101—430106 |¥—AY4sybrBRILh 816 4 M8X16L
4 2101—432001 |75vYF v k6 3 M6X1. 0
5 2101—432506 |75 v +8 15 |[M8X1. 25
6 2101—-433107 [x%vyF8—-30 M8X30L
7 2102—400403 |uyZ7Uvyi %8
8 2103—448608 |X5— (HST
9 2104—400401 |FAN—114248
10 2104—400609 |A7575%22
11 2104—402009 |[OV»ZP10OA
12 2104—412309 |FA(N—N17326
13 2104—421701 |OV»/P46 i
14 2105—400103 |[|7578 M8X1. 25
15 2105—400202 |#H=rZv 8
16 2105—400806 |75714 M14X1l. 5
17 2105—400905 |HArvyh14
18 2105—406709 |7F57G21
19 2106—407804 |7v¥=2151710
20 2112—612904 | A_—¥— (HST XAa
21 2113—-405327 |7L—xv4
22 2141—422105 |¥7hrEY
23 2144—408395 |754 vy rCH
24 2144—410105 |v7%&—
25 2152—400200 |[3% (FK—7
26 2153—409806 |PK7F4 vh
27 2153—417508 |PKX¥vr—x
28 2153—601219 |PK¥—x%
29 2154—403506 |[Av%x¥Y10-20 M10X20L (1.25P)
30 2155—401709 | /vo,84F
31 2340—400102 |1L2_"—SC COMP
2

2

0

0

0

Wlwjwjw]|w
DU R[N

154—060100 |675vYRLE M6X10L
157—080400 |[8757 YFRNb M8X40L
157—080800 |87FvURILFb M8XS8O0OL

37 0157—081200 |87F5 YR b M8X120L

38 0177—-060453 |6RAFYF M6X45L

39 0304—081000 |8Fvkh M8X1l. 25

40 0334—103000 |10Fvbh M10X1. 25

41 0460—050250 |5EVS $5X25L

42 0600—014000 |[|14Fr2AUS

43 0600—015000 |15FAUS

44 0650—050160 |5/16AF—LR—)L

45 2330—407401 |[H,8—BK COMP

46 2330—407500 KFSALBK COMP

47 2330—407609 |¥=2—BK COMP

48 2135—403907 |Hhays

49 2143—-400103 |V —BK

50 2152—-406509 |%xBK

51 2153—421400 |PK7L—%

52 2102—-404906 |¥Hx14. 5211

53 2104—-403303 [(OVv7

54 0324—081000 |8Fvh

55 0400—080000 |[8UyI¥

Uy PP U U U U U IS FCR TN TN 1Y g ey g g i F S S R I N T I I N I R e I e T N I A T e e N I Y N G e e R R L A R e e




FE11SA09 TRANSMISSION(GEAR&SHAFT) P4/4




P3,/4

FE11SA09 TRANSMISSION (GEAR&SHAFET)

Wlwjwjwiw
SO | WN

RE= U HIRE Ay % " &
Key No. Parts No. Parts Name Qty Remarks
1 2101—410001 55 FAUR 2
2 2102—-—407907 YPHF21302 1
3 2102—437708 FHX10404. 5 2 l3E
4 2103—408705 HT7—202538 1
5 2103—411402 HT7—202524 1
6 2103—412102 AT7—20259 2
7 2103—417404 H17—253524 1
8 2103—420101 #7—303517 2
9 2103—422402 H7—202517. 5 1
10 2104—-—412408 FTANT—NL305511 2
11 2120—-601903 ATayy b7 2 B3 &
12 2122—403408 F¥I115 1
13 2122—4040086 ¥¥D4 3 2
14 2122—-—422210 ¥¥HI16 1
15 2122—445800 ¥YE27 1
16 2122—-4459009 ¥¥YAB16—32 1
17 2123—415613 ¥¥YL47 2
18 2129—-—410700 X¥¥J]54 1
19 2131—409705 7D 1
20 2132—-—405201 I B 1
21 2133—420508 T/ B 1
22 2133—694608 GT7 L 1
23 2133—-694707 GVZ7R 1
24 2152—414102 |2"%SC 2
25 2153—409707 PK#/X—SC 2
26 2153—4101114 PKY ¥V r—2* 2
27 2156—410704 J1 73— 2
2 8 2310—627900 ¥V r—AL COMP 1
29 2310—628006 V¥V —AR COMP 1
30 2330—319308 ¥¥K COMP 2 7 yva g e
31 2330—417404 HX—SC COMP 2 T yvag e
2330—494111 vJA COMP 1
0702—172000 W xR 5
0157—080200 8 7F VRN 8 M8X20L
2
4
2
2

0157—100300 1075 VR NE M10X30L, Bl
0501—600600 A —/IVBRG #6006

37 0600—021000 21 MAUS

38 0610—037000 37FAVH
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